S0

United States Municipal Environmental Research ~ EPA-600/2-80- ]17
Environmental Protection Laboratory August 1980
Agency Cincinnati OH 45268

Research and Development .

“EFA  Phosphorus
Removal in Lower
Great Lakes . |
‘Municipal Treatment
Plants | I




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series.. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are: _ . ‘
[...]
For GCO the phosphorus data indicate that an 0.5 mg/L P effluent limi-
tation could be met without tertiary filtration. However, we have computed:
the costs if GCO were required to add filtration. For a 20 mgd (7.5x10%4 m3/
day) plant, such as GCO, the capital costs for filtration are estimated to
be $2.84x10% (2nd Quarter, 1979) (EPA, 1978a), while the annual 0&M costs
would be $290,000 (August, 1979) (Weston, 1977).

> ELY

Introduction

A description of the Ely, Minnesota wastewater treatment plant and the
field data collected there have been presented previously (Section 6). A
summary of the phosphorus data and a Tine schematic d1agram of the processes
employed are shewn in Figure 35. ,

The U.S. Environmental Protection Agency (EPA) in cooperation with the
City of Ely, funded construction of an advanced wastewater treatment '
facility to demonstrate that a reduction in phosphorus from a point source
could improve the trophic status of Shagawa Lake. Prior to the construction
of the: tertiary plant, the Ely waste treatment facility consisted of a
conventional secondary treatment operation. The tertiary plant began
operation in the spring of 1973. It was designed and constructed as a
research facility with very high phosphorus removal efficiency (to Timit the
phosphorus content of the effluent to 0.05 mg/L or Tess (EPA, 1978b)).

Origina]]y during the demonstration, phosphorus removal was practiced

by Time precipitation in the tertiary solids contact tanks. After the
demonstration was finished the plant switched to FeCl3 precipitation of

107




A3 - OLjewsyos sul| pue ejep snaoydsoyd jo ?mE.E:m *Ge m;:mﬁ_

T ol P38 pag . ey peg equow
|out Hid= "ML~ 'oeg il BuipyouL~ AWl ™ 4119 MDY
. N_ﬁ Jawkjod wn|y
. |
M.u . T/BUTT
ddlg;
— U
ddl }
dl s
A
ddl
[

661 ‘H2-¢l isnbny
JNE

(1/bw) SNYMOHJSOHd

108



~ phosphorus from the trickling filter effluent. Beginning in June, 1979 the
plant switched to liquid alum and polymer addition to the trickling filter
effluent followed by secondary settling and tertiary filtration. This was
‘the phosphorus removal practice used during the field sampling of this
project. ‘ v ‘

The Tiquid alum used for phosphorus removal was a 48 percent alum
solution. During the field sampling the dosage varied between 50 and 60
mg/L. The polymer added to the trickling filter effluent was Betz 1160, a
cationic polymer. It was added at a concentration of 0.3 mg/L.

Operation and Maintenance Costs

Total operation and maintenance costs for Ely are presented in Table 29.
These costs are based on the three month period of actual plant records from
June through August of 1979, extrapolated to one year. Prior to June,
phosphorus removal was practiced by FeCl3 addition; therefore, the months of
January through May were not used. Fuel costs were not available for this
three month period; hence, 1978 figures were used for that portion of the
power costs. '

Table 29 shows the amount of money spent at Ely for wastewater treatment
($0.916/1000 gallons) ($0.24/m3) and that most of this cost is associated
with Tabor ($0.680/1000 gallons) ($0.18/m3). This is primarily due to the
fact that the City of Ely has a contract from the EPA to run this plant
which was built as a research facility. At the present time, a consulting
engineering company is operating the plant for the City of Ely. Thus, the
- 08M costs are distorted by labor and overhead costs which are not tygica]

for a treatment plant gf this size (approximately 1 mgd, 3.785x103 m /day).

Table 30 presents a summary of operation and maintenance costs
associated with phosphorus removal at Ely. Labor costs associated with
phosphorus removal are computed by allocating 40 hours of manpower. per week.
This assumption is based on the judgment of the plant supervisor at Ely. .
Using a rate of $6.00 per hour and 52 weeks per year, the labor costs
associated with phosphorus removal are thus $12,480 per year. Power costs
were computed by actual horsepower requirements for tertiary wastewater
pumping (15 HP) (11.2 kilowatts), polymer and alum pumping (0.5 HP each)
(373 watts) and an air scour were operated for 20 minutes each day. A rate
. of $0.06 per kilowatt hour is used for calculating the electrical cost,
based on actual service charges at the Ely plant. Chemical costs are based
on the 3 month costs for the 1iquid alum and polymer, and extrapolated to
one year. .

Sludge production associated with phosphorus removal is shown in Table
31. The chemical dosages are based on average dosages used during the field
sampling at Ely. Total sludge production is based on actual plant data
during the sampling period. The sludge associated: with phosphorus removal
was calculated by the stoichiometric relationship between the aluminum ion
and soluble phosphorus and hydroxide ion as described by Vesilind (1979).
Additional particulate phosphorus sludge removed by filtration is also
included. '

109




TABLE 29. ELY — TOTAL PLANT 08M COSTS
(TIME PERIOD BASIS: SUMMER 1979)

$/Year $/1000 Gallons!
Labor 223,200 0.680
Power 33,421 ‘ 0.102
Chemical 24,648 . 0.075
Miscellaneous 19,525 : 0.059
Total 0&M ‘ 300,794 " 0.916

TABLE 30. ASSOCIATED 08M COSTS FOR PHOSPHORUS REMOVAL — ELY

' $/Year $/1000 Gallons
Labor 12,480 0.038
Power 6,325 [ ‘0.019
Chemi cal 16,501 | 0,050

Total 35,296 0.107

TABLE 31. ELY SLUDGE PRODUCTION AND CHEMICAL
DOSAGES FOR P REMOVAL

Chemicals® e p S1udge2 Total Sludge
1bs Alum/10° gals 1bs :Polymer/10° gals 1bs/10° gals 1bs/106 gals
487 2.84 82.45 3415

1$/1000 gallons is equivalent to $/3.785 m3

21ps/10° gallons is equivalent to 0.12 g/m3

110




4

The unit cost of solids processing could not be determined for Ely due
to Tack of sufficient plant data, in, that separate solids and liquid treat-
ment portions of the total cost were not maintained by the plant operators.
However, it can be seen that only a small percentage of the total sludge
generated is associated with phosphorus removal.

Analysis of Performance

The Ely wastewater treatment plant has a phosphorus effluent standard
of 0.4 mg/L. During the time of the field sampling, liquid alum was added
to the trickling filter effluent at an average dosage of 58 mg/L which is
equivalent to an aluminum ion concentration of 2.5 mg/L A1*3. This resulted
in an Al1:P ratio of 0.8 on a total P basis. The average soluble phosphorus
concentration coming into the trickling filter was 1.4 mg/L. This results
in a'Al:P molar ratio of 2.0 (soluble basis) not accounting for the soluble
phosphorus which was removed by biological uptake in the trickling filter.
If this were taken into account, assuming 1 mg/L soluble phosphorus taken
up for every 100 mg/L BOD removed, the soluble phosphorus concentration at
the point of Tiquid alum addition would be 0.5 mg/L and the Al:P would be
5.5. By either basis, a sufficiently high dose of Tiquid alum is applied
to the trickling filter effluent. Examination of Figure 35 verifies that
almost all of the phosphorus in the secondary sedimentation effluent is in a
particulate form, therefore the dosage used is precipitating the phosphorus.
The pH of the secondary effluent during the sampling period was typically
7.3. ‘

At Ely, a trickling filter plant, it is clear that the 0.4 mg/L effluent
standard can not be met with chemical addition alone. While the phosphorus
was successfully insolubilized by the alum addition, it was not effecitvely
removed in secondary sedimentation. This may be due to the nature of the
settling of the solids which sTough off trickiing filters as opposed to the
zone settling phenomenon associated with activated sludge biomass which may
better capture the ‘particulate phosphrous. At any rate, the concentration
of suspended solids in the secondary clarifier effluent was 58 mg/L.

Figure 36 shows the results of a jar test conducted on the trickling
filter effluent. It can be seen that the plant dosage used, indicated by
the arrow, does result in a low soluble phosphorus concentration. The
phosphorus is in a non-settleable particulate form and the jar tests data
show additional alum is required, approximately 3 times more to coagulate
the particulate phosphorus. Note that the data for an alum dosage of - zero
are for a control and do not match the initial data as settling had occurred
in the jar test beakers. Although the Ely plant uses a cationic polymer
dosage of 0.3 mg/L, no jar tests were conducted with the polymer. If the pH
were adjusted to 6.0, a more optimal pH for phosphorus precipitation with
aluminum, it would produce little difference in the results. This is shown
in Figure 37. For these tests, alum was added to the samples and then the
pH:was adjusted to 6.0. These results indicate that additional alum 1is
required for coagulation to achieve solid separation.

A plot of the total phosphorus concentration in the secondary effluent
- versus overflow rate is shown in Figure 38. The secondary sedimentation

111




- K13 - (Hd paasnfpeun) m,ﬁzmm.; 1591 Jep °9¢ dunbL4
(¢4IV 1/BW) 3500 WNTV
o ) abosoqg iupig
o8 5 ‘ | 624 ‘ °
ab T dr'"I‘ 404 - .
. ‘ 74
SNYOHASOHd 319M10S viO0L o
B —190
B -180
- — ol
SNYOHJSOHd V101 -
- 1d
I/Bw  $'0=dS1 )
B |/Bw 2e=dL 9l
¢L=Hd
B VIVA 1VILINI —18°l
A3 ,
| i

0¢

(/BW) SNMOHISOHd TVNAIS3Y LNVLYNEAANS

112




A3 - (9 03 paysnfpe Hd) s3insau 3s93 4B */g B4nbLq

(¢4 1/6w). 3500 WNTV
,, ooomoo juoid

9'8 e L R gs |
o O m
O
&
- —zo0 £
/B
SNYOHISOHd 318MI0S VLOL =
= -0
‘ A
o
~ - H90 5
> >
- - . O O ™
| . SNYOHJSOHd TV.LOL B =
- Ho1 %
XI
A o
- S ‘ 2
- ., ‘ 1S
o -1l .w
~
/6w 0 =dSL | | L
~ - I/bw gg=dL _ , : ~91
0'9 04 paisnipp ¢y = Hd . .
I - VIVG TVIINT - -8l
Al3
_ . ! 02




|

t

il

@2

26 | l N

' 'ELY i

24 |- - 1

i

22 |- - |
20 |- - !
O g
.18 i ~ H
J ‘
=4
E 16 - i
é 1.4 Secondary Effluent - ;I
:
i

0 L2 - i
(@] il
I i
: |
4 L0 - I
g li
F o8| . .
06 I~ - !
0.4 |- -
0.2 ! . | - v :

0 ] 1 l | ‘ f

250 300 350 400 450 500 '
OVERFLOW RATE (gal/daz—ftz) _

(1 gal/ft°-day = 0.041 m>/m*=-day) :

Figure 38. Phosphofus concentration of secondary effluent versus %
-overflow rate of secondary sedimentation basin - Ely lf

114 | )




basin is designed for an overflow rate of 765 gallons per day per square foot
(31.4 m3/m2/day) at a flow of 1.5 mgd (5.7x103 m3/day). It can be seen that
even at the Tow overflow rates observed during the field sampling, the phos-
phorus did not settle out well, as most of the phosphorus is particulate

(see Figure 35). "Therefore filtration is needed to approach the 0.4 mg/L
standard at Ely.

The filtration unit at Ely is a dual media filter consisting of two
feet (61 cm) of anthracite on top of one foot (30.5 cm) of sand. It is
backwashed for 20 minutes each day. The data shown in Figure 39 indicate
that the filter removes about 65 percent of the particulate phosphorus.
Improvement in particulate phosphorus removal might be achieved by using a
filter aid. ' -

BIG SISTER CREEK (ANGOLA, NEW YORK).

Introduction

The Big Sister Creek wastewater treatment plant located near Angola, NY
is a 3.1 mgd (1.1x10% m3/day) tertiary plant. A description of the Big
Sister Creek wastewater plant .and field data collected there have been
presented previously (Section 6). A summary of the phosphorus data and a
Tine schematic diagram of the processes employed are shown in Figure 40,

Phosphorus removal has been practiced at Big Sister Creek since May,
1977. It is removed during tertiary treatment by the addition of FeCl3 and
a polymer to 70 percent of the secondary effluent. The secondary treatment
process. is activated sludge operated in an extended aeration mode. Tertiary
processes include solids-contact clarifiers and filtration through a gravity

sand fi]terfv The plant has a phosphorus effluent standard of 1.0 mg/L.

The FeCl3 added for phosphorus removal was added at a concentration of
25 mg/L, which is equivalent to 8.7 mg/L of Fe*3, during the sampling period
at Big Sister Creek. It must be noted, however, that this dosage varied
- widely throughout the year. During a three month period of December 1977
through February 1979 no FeCl3 was needed for phosphorus removal as effluent
standards could be met without the addition of chemicals. The plant serves
a resort area and thus. flows are higher during the summer. In addition to
FeCl3, Hercules 847 (an anionic polymer) was also used at a dosage of 0.6
mg/L. ‘ ' :

Operation and Maintenance Costs .

~ Total operation and maintenance costs for Big Sister Creek are presented

in Table 32. These costs are taken from actual plant records from 1978.

- Table 33 presents a summary of operation and maintenance costs associated
with phosphorus removal at Big Sister Creek. Labor costs associated with
phosphorus were based on the allocation of manpower- by the plant supervisor.
The total man-hours at Big Sister Creek during 1978 was 14,298 hours. Of
this, 1653 man-hours were allocated to operation of the filter (12 percent)
‘and 1835 hours were allocated to the solids contact clarifier (13 percent).
Power costs were assigned by actual horsepower data for each process. Fifty -

115




K13 - SUOL}RUIUSDUOD

snaoydsoyd uanij4e um;mwﬁww eLpall [enp pue jusn|}id AUuepuodas ‘g d4nbLq -

We

(4snbny)
37dWVS 40 31va

Uigz  UWigz Ui woe Yisl Uil L wel  uigl Uil
- - - 0
md ,|I NO,
| AIN3M443 INVId 3834 +0
. 90
¥
(@]
wn
— Ry
I
O
P
- C
w
B 3
«Q
o
- L

116




BIG SISTER CREEK

IOp-
TP JULY 30 - AUGUST 10, 1979
8-
TPP
®
6—.;
=
~
- O
£
”n |
2 -
O
I
&
o TP
L
> ¢
"ok .
L
_Img/L . e Ef
- 05mg/L , — PP ' o |
0 _ 3 ' TP *; 1pp TEP
Fe Treated
- Sed. Eff.
FeCl, Polymer
Solids
Contagct

o ' 07Q

Raw__ Grit o.Extended . Sec./ = - ar—a (O] e FINAL
Chamber  Aeration Sed. / Filter—Cls—gg
Sed.

0.3Q

Figure 40. Summary of phosphorus data and 1ine schematic - Big Sister Creek

117




TABLE 32. BIG SISTER CREEK - TOTAL PLANT 08M COSTS (1978}

1

$/Year $/1000 Gallons
Labor . 258,384 0.2
Power 99,301 0.088
Chemical 16,983 ‘ - 0.015
Miscellaneous* 45,994 ‘ 0.041
Total 0&M 420,662 " T 0.372

*Includes such things as te]ephone serv1ce and water

TABLE 33. ASSOCIATED O&M COSTS FOR PHOSPHORUS
REMOVAL — BIG SISTER CREEK

$/Year $/1000 Gallons
Labor 91,133 0,081
Power 4,834 y 0.004
Chemical 12,501 ’ 0.011

Total 108,468 0.096

TABLE 34. BIG SISTER CREEK SLUDGE PRODUCTION AND
CHEMICAL DOSAGES FOR P REMOVAL

Chemica152 - 'lbs/]O6 gals P S]udge Total S]udge P STudge Cost-
FeC13 Polymer 1bs/100 gals 1bs/100 gals $/1000 Gallons
149° 3.29%

116 '990 . p.013

]$/1000 galions is equivalent to $/3.785 m3

21bs/106 gallons is equivalent to 0.12 g/m
3g1ven for total plant flow; is equal to 212.8 1bs/10 g for treat@d flow
4gwen for total plant f1ow, is equal to 4.7 1bs/10 g for treated flow

118




two percent of the power costs were due to the solids contact clarifier and
assoc1ated equipment, while 48 percent were due to the filter. Chem1ca1
costs ‘were computed based on the dosages and flow (2.58 mgd, 9.8x103 m /day)
during the sampling period extrapolated to a nine month period, as chemical.
addition for phosphorus removal is not necessary year round at Big Sister
Creek. This estimate is on the high side as smaller dosages can be used
during much of the year due to seasonal variation in wastewater composition.

Sludge production associated with phosphorus removal is shown in Table
34. The chemical and polymer quantities are based on quant1t1es used during
the field study and are based on a total flow (2.58 mgd, 9. 8x103 m 3/day).
The sludge associated with phosphorus removal was calculated based on
stoichiometry (Vesilind, 1979). The total quantity of 'sludge produced is.
from plant records, for the sampling period. The costs associated with
phosphorus sludge processing is based on a unit cost of $223 per ton of dry
solids processed. Again, this unit cost would be on the liberal side as the"
iron-phosphorus sludge would be more difficult to process than the mixture of
primary, secondary, and chemical sludges on which the $223 figure is based.

Analysis of Performance

At the time of the sampling period at Big Sister Creek, the FeCl13 was